



75 Sylvan Street, Suite C-104
 Danvers, MA 01923 USA
 Tel: 978-777-7464
 Fax: 978-739-4847

Importer	Winning Moves, Inc.
Address	75 Sylvan Street, Suite C-104 Danvers, MA 01923 USA
Phone #	978-777-7464 x105
Contact Person	David Rice, Director of Operations
Email Address	davidr@winning-moves.com
Individual responsible for maintaining records of test results	

GENERAL CERTIFICATE OF CONFORMITY

PRODUCT INFORMATION

MFR#	ITEM #	UPC#	DATE CODE	LOT #	PRODUCT DESCRIPTION	PLACE OF MANUFACTURE	DATE(S) OF MANUFACTURE	TEST DATE(S)	TEST REPORT #
020	5011	71404305011-2	33115 12416 13016 20316 23716	5011-023-020 5011-024-020 5011-025-020 5011-026-020 5011-027-020	Rubik's 4 x 4 Puzzle	Guangdong, China	November 2015 May 2016 May 2016 July 2016 August 2016	11/24/2015	SZHH01011911

Testing of the Product was conducted at the following third party laboratory

<input checked="" type="checkbox"/> INTERTEK – ShenZhen, China	<input type="checkbox"/> INTERTEK – Hong Kong, China	<input type="checkbox"/> INTERTEK – Shanghai, China	<input type="checkbox"/> INTERTEK – USA
Intertek Testing Services Shenzhen Ltd. 7/F, Shekou Technology Main Building Industrial 7 th Road Shekou, Shenzhen, China 518067 Tel: (86 755) 2602-0074 Contact: Annie Luo	Intertek Testing Services Hong Kong, Ltd. 2/F, Garment Centre, 578 Castle Peak Road Kowloon, Hong Kong Tel: (852) 2173-8888 Contact: Lillian Chin	Intertek Testing Services Ltd. Shanghai Block B, Jinling Business Sq, No. 801 Yi Shan Road Shanghai, China 200233 Tel: 86-21-6120-6565 Contact: Faye Guan	Intertek Testing Services 545 E. Algonquin Road, Suite F Arlington Heights, IL 60005 USA Tel: 847-871-1020 Contact: Kelly Skowron

This product complies with the following CPSIA limits:

<input checked="" type="checkbox"/> Phthalates – Feb 10, 2009	<input checked="" type="checkbox"/> Lead in Surface Coating (90ppm) – Aug 14, 2009	<input checked="" type="checkbox"/> Lead in Substrate (100ppm) – Aug 14, 2011
---	--	---

Product safety standards to which the Product is being certified:

Test Performed	Results	Test Performed	Results	Test Performed	Results	Test Performed	Results
U.S ASTM F963-11 Physical and Mechanical Test	Pass	U.S. CFR Title 16 (CPSC Regulations) – Mechanical and Physical Tests	N/A	U.S. Consumer Product and Safety Improvement Act 2008 Title I, section 101 for total lead content in surface coating	Pass	Models Toxics in Packaging Legislation (Packaging Materials) For Toxic Elements Test	Pass
U.S ASTM F963-11 Flammability Test of Materials other than textile materials	Pass	U.S. CFR Title 16 (CPSC Regulations) – Part 1500.3 (c) (6) (vi) Flammability on rigid and pliable solids	Pass	U.S. Consumer Product and Safety Improvement Act 2008 Title I, section 101 for total lead content in non-surface coating materials (substrate)	Pass	U.S. Consumer Product and Safety Improvement Act 2008 Title I, section 108 for Phthalates	Pass
U.S ASTM F963-11 Heavy Elements test	Pass	U.S Code of Federal Regulations Title 16 CFR 1303 for Total Lead Content in surface coating	Pass				

The entities identified above as the manufacturer and/or importer certify that the Product described above complies with the specified rules, bans, standards and regulations applicable to the Product and enforced by the U.S. Consumer Product Safety Commission, based upon a reasonable program of testing.

This Certification was completed by David Rice, Vice President of Operations of Winning Moves, Inc. on December 13, 2016
 (Name) (Company) (Date)